LBP-1260

PARTS
CATALOG

Canon

TCNER,,




Parts Catalog

LBP-1260

FIGURE 100

EXTERNAL COVERS, PANELS, ETC.

Can®

FIGURE 101

PRINTER UPPER ASS'Y

NUM. PART # DESCRIPTION NUM. PART # DESCRIPTION
100-1 RB1-2921-020 PANEL, RIGHT 101-1 RF5-1160-000 COVER, UPPER
2 RB1-2922-040 PANEL, LEFT 1A RB1-2329-000 ARM, HINGE, 2
3 RB1-2924-000 PANEL, FRONT 2 RB1-2920-000 COVER, OPEN/CLOSE
4 RB1-2931-000 TRAY,B 3 RB1-2323-000 ARM, HINGE, 1 (2)
5 RF5-1157-000 COVER, DELIVERY 4 RB1-2324-000 PIN, HINGE (2)
5A  RB1-2354-000 HINGE 5 RB1-2329-000 ARM, HINGE, 2
5B RB1-2932-020 LATCH 6 RB1-2314-000 STOP, HINGE (2)
5C RB1-5527-000 STOP, REAR 7 RB1-2260-000 BRUSH, CLEANING
5D RS5-2219-000 SPRING, COMPRESSION 8 XA9-0253-000 SCREW, W/WASHER, M3X8
5E RS5-8396-000 LABEL, REAR 9 XA9-0663-000 SCREW, W/WASHER, M3X6 (2)
6 RG5-1736-000 CONTROL PANEL ASS'Y
6A RB1-5528-000 COVER, FRONT
6B RB1-3574-000 SPRING, LEAF
6C RG1-3467-000 CONTROL PANEL CABLE
6D RH6-0113-000 PANEL, CONTROL
6E XA9-0591-000 SCREW, M3X8 (2)
7 XA9-0253-000 SCREW, W/WASHER, M3X8 (3)

1of 10




LBP-1260

FIGURE 102

Cano

INTERNAL COMPONENTS 1

k>
1J208)
(J151) \ 731
\Curen :N-"m
/\‘\«\, (9209)
= 1

FIGURE 103

-
G 210y
W13 seE FIGURE ant

INTERNAL COMPONENTS 2

SEE FIGURE 830 /

SEE FIGURE 260

18 RG5-0976-000
19 RS5-2218-000
20 XA9-0267-000
21 XA9-0591-000
22 XA9-0592-000
23 XA9-0639-000
24 XZ9-0379-000
25 XA9-0253-000
26 RB1-5731-000

DC CONT/LASER CABLE

SPRING, COMPRESSION

SCREW, TP, M3X6

SCREW, M3X8 (3)

SCREW, M4X6 (4)

SCREW, W/SPRING WASHER, M3X14 (4
LATCH

SCREW, W/WASHER, M3X8

SPRING, LEAF

NUM. PART # DESCRIPTION NUM. PART # DESCRIPTION
102-1 RB1-5730-000 GUIDE, CARTRIDGE, LEFT 103-1 FA9-1449-000 SCREW, TRUSS HEAD, W/WASHER (2)
2 RB1-2101-020 GUIDE, CARTRIDGE, RIGHT 2 RB1-2352-000 ROD, SWITCH
3 RB1-2105-030 SUPPORT, CARTRIDGE 3 RB1-3544-000 DUCT, 1
4 RB1-2106-000 PLATE, GROUNDING 4 RF5-0748-000 DUCT, 2
5 RB1-2927-000 GUIDE, CASSETTE, LEFT 5 RB1-5520-000 COVER, FAN
6 RB1-2111-000 ARM, SHUTTER 6 RF5-1155-000 HOLDER, PCB
7 RB1-2114-000 FOOQT (5) 7 RG5-0526-000 DC CONT./LOW - VOLTAGE 2 CABLE
8 RB1-2122-000 SPRING, TORSION 8 RG5-1933-000 POWER SUPPLY ASS'Y
9 RB1-5732-000 SPRING, TORSION 9 RG5-0978-000 MAIN MOTOR CABLE
10 RB1-2125-020 HOLDER, LATCH 10 RH7-1169-000 MOTOR, DC 10.7W
11 RB1-2966-000 SPRING, SWITCH 11 RH7-1177-000 FAN
12 RB1-3553-000 COVER, MOTOR 12 XA9-0267-000 SCREW, TP, M3X6 (2)
13 RF5-1158-000 GUIDE, CASSETTE, RIGHT 13 XA9-0585-000 SCREW, W/SPRING WASHER, M3X10
13A RB1-2124-000 SPRING, SWITCH 14 RH2-5074-020 CORD, POWER
14 RF5-0365-000 PLATE, PRESSURE, CRG, LEFT 15 XA9-0253-000 SCREW, W/WASHER, M3X8
15 RF5-0366-000 PLATE, PRESSURE, CRG, RIGHT 16 XA9-0668-000 SCREW, W/WASHER, M3X29.5
16 RG5-0903-020 LASER/SCANNER ASS'Y 17 RB1-3507-000 COVER, DC CONTROLLER
16A RB1-2080-000 SHUTTER, LASER 18 WEB8-5107-000 FERRITE CORE
16B RS5-2170-000 SPRING, TORSION 19 RG5-0980-000 DC CONT./DELIVERY SENSOR CABLE
17 RG5-0975-000 DC CONT./SCANNER CABLE 20 RG5-1648-000 DC CONT. PCB (NOT SHOWN)

20of 10



Parts Catalog

LBP-1260

FIGURE 104

Can®

INTERNAL COMPONENTS 3

FIGURE 105

SEE FIGURE 810

(4742}
12-—7

\
‘ =

INTERNAL COMPONENTS 4

NUM. PART # DESCRIPTION NUM. PART # DESCRIPTION
104-1 RB1-2341-000 GUIDE, I/O, OPTION (2) 105-1 RB1-2226-000 COVER, HVT
2 RB1-2945-000 COVER, I/O 2 RB1-2236-000 GUIDE, FEEDER
3 RB1-5511-000 PLATE, SHIELD 3 RB1-2251-000 BLOCK CONNECTING
4 RB1-5512-000 PLATE, SHIELD, FRONT 4 RB1-2253-000 ROLLER, FEED (6)
5 RB1-5513-000 PLATE, SHIELD 5 RB1-2259-040 HOLDER, PAPER, 2
6 RB1-5514-000 PLATE, I/O 6 RF5-0349-000 ROLLER, TRANSFER
7 RB1-5516-000 HINGE, MEMORY COVER 7 RF5-0369-040 HOLDER, PAPER, 1
8 RB1-5518-000 PLATE, REINFORCEMENT 8 RG5-0515-000 CONNECTOR PCB ASS'Y
9 RB1-5522-000 GUIDE, CABLE 9 RG5-0468-050 TRANSFER BLOCK ASS'Y
10 RB1-5523-000 COVER, CONNECTOR 9A RB1-2234-000 BUSHING, RIGHT
11 RB1-5524-000 PLATE, CONTROL PANEL 9B RB1-2235-000 BUSHING, LEFT
12 RF5-1156-000 COVER, MEMORY BOARD 9C RB1-2238-000 ELIMINATOR, STATIC CHARGE
12A  RS5-8231-000 LABEL, MEMORY COVER 9D RB1-2239-000 PIN, CONTACT (2)
12B RB1-3505-000 SCREW, TP, M3X5.5 9E RB1-2240-000 SPRING, LEAF
12C XA9-0133-000 RING, E 9F RB1-2241-000 SPRING, LEAF
13  WT2-0204-000 CLIP, CABLE 9G RB1-2242-000 SPRING, LEAF
14 WT2-0470-000 CLAMP, CABLE 9H RB1-2243-000 SPRING, LEAF
15 WT2-5065-000 CLAMP 9J RS5-2181-000 SPRING, COMPRESSION
16 RA9-0637-000 CAP, DUST 9K RS5-2182-000 SPRING, COMPRESSION
17 WS9-0104-000 CAP, DUST 9L RS5-2183-000 SPRING, COMPRESSION (2)
18 XA9-0267-000 SCREW, TP, M3X6 (7) 9M RH9-0737-000 VARISTOR
19 CNT-0002-000 VIDEO CONTROLLER PCB ASS'Y 9N RS5-8428-000 LABEL, “CAUTION"
10 RG5-0969-000 H.V.POWER SUPPLY PCB ASS'Y
11 RG5-0979-000 DC CONT./CONNECT CABLE
12 WT2-0030-000 TIE, CABLE
13 XA9-0253-000 SCREW, W/WASHER, M3X8 (4)
14 XA9-0574-000 SCREW, HEX HEAD, W/WASHER (2)
15 XA9-0623-000 SCREW, HEX HEAD
16 XA9-0267-000 SCREW, TP, M3X6 (5)
17 RB1-2963-000 COVER, INNER
18 RB1-2353-000 PLATE, FRONT PANEL
19 RB1-3563-000 SPRING, LEAF

30f 10



Parts Catalog LBP-1260

FIGURE 110 MAIN SWITCH ASS'Y FIGURE 260 PRINTER DRIVE ASS'Y
> 2

1l s01)
(J603)

Canmo

NUM. PART # DESCRIPTION NUM. PART # DESCRIPTION
110-1 RB1-2118-000 BASE, SWITCH MOUNTING 260- RG5-0876-000 PRINTER DRIVER ASS'Y
2 RB1-2962-000 SWITCH, MAIN 1 RB1-2319-000 SHAFT, GEAR
3 RB1-2345-000 COVER, CABLE 2 RB1-3481-000 COVER, GEAR
4 RG5-0524-000 DC CONT./MOTOR DRIVER CABLE 3 RF5-0350-020 COUPLER, FIXING
5 RG5-0530-000 MOTOR DRIVER/C.FEEDER CABLE 4 RS5-0237-000 GEAR, 17T/32T
6 RS5-2217-000 SPRING, TENSION 501 XD2-2100-502 RING, GRIP




Parts Catalog

LBP-1260

FIGURE 265

Can®
y
\%/

21

(sL701) 5
@i{%\

(704
(J704) 4

PICK-UP DRIVE ASSY 1

FIGURE 265

PICK-UP DRIVE ASS'Y 2

20 RF5-0747-000
21 RH7-5071-000
22 RH7-5075-000
23 RS5-0239-000
24 RS5-0240-000
25 RS5-0243-000
26 RS5-0244-000
27 RS5-0245-000

HOLDER, ROLLER (2)

SOLENOID
SOLENOID
GEAR, 48T
GEAR, 16T
GEAR, 39T
GEAR, 25T
GEAR, 35T

NUM. PART # DESCRIPTION NUM. PART # DESCRIPTION
265-1 RB1-2135-000 SPRING, LEAF 265-28 RS5-0246-000 GEAR, 31T
2 RB1-2154-000 FRAME, PAPER FEED, LEFT 29 RS5-0247-000 GEAR, 19T
3 RB1-2158-000 SHAFT, PICK-UP, F 30 RS5-0250-000 GEAR, 16T (2)
4 RB1-2159-000 SHAFT, PICK-UP, M 31 RS5-0251-000 GEAR, 12T
5 RB1-2164-000 SPRING, TORSION 32 RS5-0252-000 GEAR, 16T
6 RB1-2165-000 PLATE, RELEASE, ROLLER 33 RS5-0389-000 GEAR, 29T
7 RB1-3485-000 CLAW, CLUTCH 34 RS5-0390-000 GEAR, 427/16T
8 RB1-2167-000 SPRING, TORSION 35 RS5-0391-000 GEAR, 32T/16T
9 RB1-2179-000 LATCH, CASSETTE 36 RS5-0392-000 GEAR, 32T
10 RB1-2180-000 SPRING, TORSION 37 RS5-1066-000 BUSHING, PICK-UP (2)
11 RB1-2188-000 ROLLER, OBLIQUE, B 38 RS5-1067-000 BUSHING, OBLIQUE ROLLER (3)
12 RB1-2190-000 COLLAR, SPRING (2) 39 RS5-2172-000 SPRING, TENSION
13 RB1-2191-000 COLLAR, OBLIQUE ROLLER 40 RS5-2216-000 SPRING, TENSION
14 RB1-2193-000 SPRING, TORSION 41 RS5-2269-000 SPRING, TENSION
15 RB1-2200-000 PLATE, OBLIQUE ROLLER 42 XA9-0591-000 SCREW, M3X8 (5)
16 RB1-2201-000 HOLDER, SHAFT 43 XA9-0640-000 SCREW, W/WASHER, M3X12 (3)
17 RF5-1080-000 MOUNT, GEAR 44 XA9-0665-000 SCREW, SELF-TAPPING, 3X18
18 RF5-0339-000 PLATE, SPINDLE 45 XD9-0131-000 RING, E (4)
19 RF5-0340-000 ROLLER, OBLIQUE, A (2) 501 XD2-2300-402 SERING (2)

50f 10



Parts Catalog

LBP-1260

FIGURE 300
2

Can®

CASSETTE (UNIVERSAL)

FIGURE 301

CASSETTE (A4/LTR)

20 RF5-0563-000
21 RF5-0430-000
22 RF5-0431-040
22A RB1-2388-000
22B RS2-8163-000
23 RF5-0432-030
24 RB1-2964-000
25 RB1-2426-000
501 XD3-2300-322

BODY, CASSETTE
PLATE, SIDE

PLATE, PAPER LIFTING
SHEET, FRICTION
LABEL, INSTRUCTIONS
HOLDER, ROLLER
COVER, LGL

SPACER

PIN, DOWEL

NUM. PART # DESCRIPTION NUM. PART # DESCRIPTION

300-1 RB1-2369-000 CAM, SIZE 301-1 RB1-2372-020 ARM, SENSOR
2 RB1-2370-020 PLATE, LENGTH ADJUSTMENT 2 RB1-2956-020 BLOCK, DISPLAY
3 RB1-2372-020 ARM, SENSOR 3 RB1-2380-000 LIFTER
4 RBL-2958-000 COVER, LEFT 4 RBL-2384-000 CLAW, PAPER SEPARATING
5 RF5-0565-020 COVER, RIGHT t RBL2386.000 PIN
5A RS5-8232-000 LABEL, PAPER SIZE
5 RBL2375.000 DIAL 6 RB1-2389-000 SPRING, TORSION
7 RBL-2377-000 GEAR, 28T 7 RB1-2935-000 COVER
8 RB1-2957-000 ARM, DISPLAY 8 RF5-0432-030 HOLDER, ROLLER
9 RB1-2956-020 BLOCK, DISPLAY 9 RF5-0561-000 BODY, CASSETTE (A4)
10 RB1-2380-000 LIFTER RF5-0562-000 BODY, CASSETTE (LTR)
11 RB1-2381-000 ARM (3) 10 RF5-0435-050 PLATE, PAPER LIFTING
12 RB1-2384-000 CLAW, PAPER SEPARATING 10A RB1-2388-000 SHEET, FRICTION
13 RB1-2386-000 PIN 10B RS2-8162-000 LABEL, INSTRUCTIONS
14 RB1-2389-000  SPRING, TORSION 11 RS5-2187-000 SPRING, COMPRESSION
15 RB1-2739-000 SPRING, LEAF 12 RS52188-000 SPRING, COMPRESSION
16 RB1-2740-000 PLATE, CHANGING
17 RS5.2185.000 SPRING, COMPRESSION 13 RS5-2189-000 SPRING, COMPRESSION
18 RS5-2187-000 SPRING, COMPRESSION 14 RB1-2960-000 COVER (A4)
19 RS5-2188-000 SPRING, COMPRESSION RB1-2961-000 COVER (LTR)

6 of 10



Parts Catalog

Can®

LBP-1260

FIGURE 310

PAPER PICK-UP ASS'Y 1

We01
SWeo2
swao3
swaoa4

Waos,

SEE FIGURE 940

FIGURE 310

PAPER PICK-UP ASS'Y 2

NUM. PART # DESCRIPTION NUM. PART # DESCRIPTION
310- RG5-1431-000 PAPER PICK-UP ASS'Y 310- ,
1 RB1-2127-000 ROLLER, MP TRAY PICK-UP 17K" RG5-0514-000  SENSOR PCB ASS'Y
> RBL2128.000 GUIDE 18 RG5-0466-000 SENSOR HOLDER ASS'Y
3 RB1-2129-000 GUIDE, MP TRAY, UPPER 18A RB1-2132-000 ARM, SENSOR, 1
I RBL2131.000 GUIDE 188 RB1-2133-000 ARM, SENSOR, 2
5 RB1-2137-000 FRAME, PAPER FEED, RIGHT 18C  RB1-2134-000 HOLDER, SENSOR
6 RBL2138.000 LEVER SWITCH 18D RS5-2171-000 SPRING, TENSION
7 RBL2130.030 SPRING. LEAF 18E WG8-0291-000 IC, TLP1230, PHOTO INTERRUPTER (2)
§ RBLO1GE000 ARM. SENSOR 16F RG50528:000 SENSOR,CABLE
o RBL2160000 SPRING. TORSION 19 RG5-0467-060 MP TRAY BASE ASS'Y
10 RB1-2181-000 HOLDER, GUIDE ROLLER 19A  RB1-2192-000 ~ PLATE
11 RBL2182.000 ROLLER. GUIDE 198 RB1-2149-000 SHEET, SEPARATION
12 RB1-2186-000 COVER, SENSOR 19C  RB1-2152-000 ROLLER, ARM
13 RBL2187000 MOUNT CONNECTOR 20 RG5-0529-000 MOTOR DRIVER/E.FEEDER CABLE
14 RBL2126000 ROLLER, PICK-UP 21 RG5-0512-000 PICK-UP MOTOR DRIVER PCB ASS'Y
16 RF5.0346.000 GUIDE, OPENING 23 RS5-2175-000 SPRING, COMPRESSION
17 RG5-0462-100 MP TRAY GUIDE ASS'Y 24 RB1-3488-000 PLATE, GROUNDING
17A RB1-2170-000 GUIDE, MP TRAY 25 XA9-0591-000  SCREW, M3X8 (7)
178 RBLOLTLON COVER, MP TRAY GUIDE 26 XA9-0667-000 SCREW, WWASHER, M3X215 (2)
17C RB1-2173-000 HOLDER, SEPARATION PAD 27 RB1-2197-000  PIN, SENSOR HOLDER
17D RBL2175.040 PAD,SUB 501 XB1-2300-607 SCREW, MACH.TRUSS HEAD,M3X6 (4)
17E RBI1-2176-030 ARM, SENSOR
17F RB1-2177-000 LEVER, SENSOR
17G  RF5-0343-000 PAD, SEPARATION
17H RS5-2176-000 SPRING, COMPRESSION
17) RB1-2194-000 PLATE, GROUNDING

7 of 10



Parts Catalog

LBP-1260

FIGURE 320

Canmo

TRANSFER GUIDE ASS'Y

FIGURE 340

MULTI-PURPOSE TRAY ASS'Y

NUM. PART # DESCRIPTION NUM. PART # DESCRIPTION
320- RG5-0469-020 TRANSFER GUIDE ASS'Y 340- RG5-0635-000 MULTI-PURPOSE TRAY ASS'Y
1 RB1-2116-000 BASE, GUIDE 1 RB1-2930-000 GUIDE, SLIDE
2 RB1-2237-020 ELIMINATOR, STATIC CHARGE 2 RB1-2146-000 SPRING, SLIDE
3 RB1-2244-000 GUIDE, UPPER 3 RF5-0557-000 TRAY
4 XA9-0267-000 SCREW, TP, M3X6 (3) 3A RS2-8161-000 LABEL, LIMIT

-_—sh I
Lui“mgs

ORETINE COm . ua

i:il,m—,_qé’.



Parts Catalog

Can®

LBP-1260

FIGURE 370

PAPER DELIVERY ASS'Y

FIGURE 371

DELIVERY SENSOR ASSY

NUM.

PART #

DESCRIPTION

NUM.

PART #

DESCRIPTION

370-

O© 00 NOoO Olh WP

[y
o

10A
108
1
12
13
14
15
16
17
18
19
20
501

RG5-1425-000
RB1-2295-000
RB1-2928-000
RB1-2299-030
RB1-2302-000
RB1-2306-000
RB1-2307-000
RF5-0335-000
RF5-0425-040
RF5-1077-000
RF5-0647-000
RB1-2309-000
RB1-2294-000
RF5-1076-000
RS5-0228-000
RS5-0229-000
RS5-1059-000
RS5-1060-000
RS5-2184-000
RS5-2267-000
XD9-0131-000
XF9-0410-000
RB1-5775-000
XD2-1100-402

PAPER DELIVERY ASS'Y
SPRING, LEAF

FRAME, DELIVERY
ROLLER, DELIVERY (4)
SPRING, ROLLER (4)

ARM

SHAFT

PLATE, POSITIONING
HOLDER, ROLLER (4)
ROLLER, DELIVERY, LOWER
UPPER GUIDE, DELIVERY
ELIMINATOR, STATIC CHARGE
SPRING, GROUNDING
ROLLER, DELIVERY, UPPER
GEAR, 25T

GEAR, 23T

BUSHING

BUSHING

SPRING, TENSION

SPRING, COMPRESSION (4)
RING, E

BELT, COGGED

PLATE, MYLAY

RING, E

371-

g b wN -

RG5-0475-060
RB1-2109-030
RB1-2110-000
RS5-2169-000
RB1-2115-040
WG8-0291-000

DELIVERY SENSOR ASS'Y
HOLDER, SENSOR
LEVER, SENSOR

SPRING, TENSION

ARM, SENSOR

IC, TLP1230, PHOTO INTERRUPTER

9 of 10



Parts Catalog

Can®

LBP-1260

FIGURE 810

17

3

Wym
il.

30 (J7a4)

FIXING ASS'Y 1

e
i
¥y
9
/ (4743}
(Jgﬁ \

19

FIGURE 810

17

3

Wym
il.

30 (J7a4)

FIXING ASS'Y 2

S Y |
9
/ (4743}
(Jgﬁ \

19

NUM.

PART #

DESCRIPTION

NUM.

PART #

DESCRIPTION

810-

O© 00 NOoO Ol WP

e o =
OO WN PO

16A
17
17A
18
19
20
21
22
23
24

RG5-0879-000
FB1-0253-000
RB1-2286-000
RB1-3515-000
RB1-3516-000
RB1-3517-000
RB1-3518-000
RB1-3522-000
RB1-3523-000
RB1-3526-000
RB1-3527-000
RB1-3528-000
RF5-0716-000
RF5-0735-000
RF5-0736-000
RF5-0737-000
RF5-0738-000
RS5-8380-000
RF5-0744-000
RS5-8380-000
RG5-0881-000
RG5-0977-000
RH7-4054-000
RH7-7054-000
RS5-0231-000
RS5-0388-000
RS5-0393-000

FIXING ASS'Y

RING, RETAINING (2)
SPRING, GUIDE

FRAME, FIXING, UPPER
ROLLER, UPPER

ROLLER, LOWER

GUIDE, PAPER ENTRANCE
LEVER, SENSOR

LEVER, RELEASE, LEFT
GUIDE, SEPARATION, LOWER
LEVER, RELEASE, RIGHT
WASHER, GROUNDING
SCREW, STEPPED, W/WASHER, M3 (2)
FRAME, FIXING

COVER, RIGHT

COVER, LEFT

COVER, WIRE

LABEL, CAUTION

GUIDE, SEPARATION
LABEL, CAUTION
THERMOSWITCH ASSY
FIXING CABLE ASS'Y
HEATER, HALOGEN
THERMISTOR

GEAR, 19T

GEAR, 42T

GEAR, 23T

810-25
26
27
28
29
30
31
32
33

RS5-1097-000
RS5-1098-000
RS5-1099-000
RS5-2180-000
RS5-2265-000
RS5-9055-000
XA9-0267-000
XA9-0678-000
XA9-0702-000

BUSHING, ROLLER, RIGHT
BUSHING, ROLLER, LEFT
BUSHING, LOWER ROLLER (2)
SPRING, TENSION (2)
SPRING, COMPRESSION (2)
SCREW, STEPPED, M3
SCREW, TP, M3X6 (2)

SCREW, TP, M3X3

SCREW, W/WASHER, M3X6 (4)

10 of 10



	Fig.100: External Covers, Panels, Etc.
	Fig.101: Printer Upper Ass'y
	Fig.102: Internal Components 1
	Fig.103: Internal Components 2
	Fig.104: Internal Components 3
	Fig.105: Internal Components 4
	Fig.110: Main Switch Ass'y
	Fig.260: Printer Drive Ass'y
	Fig.265: Pick-Up Drive Ass'y 1
	Fig.265: Pick-Up Drive Ass'y 2
	Fig.300: Cassette (Universal)
	Fig.301: Cassette (A4/Ltr)
	Fig.310: Paper Pick-Up Ass'y 1
	Fig.310: Paper Pick-Up Ass'y 2
	Fig.320: Transfer Guide Ass'y
	Fig.340: Multi-Purpose Tray Ass'y
	Fig.370: Paper Delivery Ass'y
	Fig.371: Delivery Sensor Ass'y
	Fig.810: Fixing Ass'y 1
	Fig.810: Fixing Ass'y 2
	Parts Catalog Menu
	Main Menu

